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LTE Band 7 / 20MHz / 16QAM
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Report No. : FG043015-01B

LTE Band 7 / 20MHz / 64QAM
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saronas. FCC RF Test Report

Report No. : FG043015-01B

26dB Bandwidth

Mode LTE Band 7 : 26dB BW(MHz)

BW 1.4AMHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.83 4.75 9.73 9.71 | 14.30 | 14.15 | 20.34 | 20.10
Middle CH - - - - 4.96 4.87 9.67 9.61 | 1451 | 14.45 | 20.14 | 20.14
Highest CH - - - - 4.87 5.07 9.65 9.71 | 1451 | 14.33 | 20.14 | 20.10

Mode LTE Band 7 : 26dB BW(MHz)

BW 1.4AMHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.93 - 9.73 - 14.24 - 20.06 -
Middle CH - - - - 4.88 - 9.89 - 14.15 - 20.18 -
Highest CH - - - - 4.90 - 9.89 - 14.33 - 20.22 -
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SPORTON LAB.

FCC RF Test Report

Report No. :

FG043015-01B

LTE Band 7

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM
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Middle Channel / 5MHz / QPSK
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M1 1 2,53502 GHz 14.21 dBm nd@ down 4.955 MHz M1 2.536299 GHz 13.21 dBm nd@ down 4.B6S MHZ
TL 1 2,532552 GHz -11.88 dbm nd8 26.00 dB T1 L 2.532562 GHz -12.77 dm nd8 26.00 dB
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Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2.565602 GHz 14.35 dBm ndB down 4.685 MHz ML 2.585652 GHz 12.22 dBm ndB down 5065 MHz
T1 1 2.565082 GHz -11.32 dém nds 26.00 d8 T1 1 2.564983 GHz -14.03 d8m nds 26.00 da
T2 1 2,569943 GHz -11.37 dém  factor 527.3 T2 1 2.570047 GHz -13.66 dém  factor 506.6
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LTE Band 7

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

pectrum &3 um &3
Ref Level 26.00 cbm  Offset 600 db = RBW 300 kHz RefLavel 26.00 dbm  OFfset 6,00 ob = RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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- ™M1[1] 15.68 dBm) P ™M1[1] 14.03 dBm)
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.504021 GHz 15.68 dam nd8 down 9.73 MHz ML 2.503781 GHz 14.83 dam nd8 down 9.71 Wz
T1 1 2,500185 GHz -10.71 dbm nd8 26.00 dB T1 L 2.500145 GHz -11.37 dbm nd8 26,00 d8
T2 1 2,509915 GHz -10.39 dém Q factor 257.3 T2 1 2.509855 GHz -11.26 d8m Q factor 257.8
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Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM
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Ref Level 26.00 GBm  Offset 6,00 b @ RBW 300 kHz RefLevel 26,00 bm  OFfset 6.00 0B @ RBW 300 khz
o Att 0B SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  126us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
- ™M1[1] P ™M1[1] 15.51 dBm)
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Q factor \ 262.5 Q factor | 263.4)
od od
") }; | 12
-10 dbm ¥ ¥ -10 dbm + t
! \ /
-20 df - T -20 de i
"y [ | =] -
T e i N e ] )
40 -40
-50 df =50 di
-60 clBm -60 dBm
-70d 70 d
CF 2,535 GHz 1001 pts Span 20.0 MHz CF 2.535 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2,538277 GHz 15.25 dem ndB_down 9.67 MHz ML 2.530984 GHz 15.51 dam ndB_down 9,61 MHZ
TL 1 2,530185 GHz -11.96 dam ndd 26.00 dB T1 L 2.530185 GHz -10.75 dBm nd8 26.00 dB
T2 1 2,539855 GHz -10.39 dém Q factor 262.5 T2 1 2.539795 GHz -10.26 dBm Q factor 263.4
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Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

pectrum o pectrum o
Ref Level 26.00 cbm  Offset 600 db = RBW 300 kHz RefLavel 26.00 dbm  OFfset 6,00 ob = RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mif1] 15.15 dém| mif1]
20d ¥ 2.5658790 GHZ| 20d e 2.8
Nl e 26.00 dB| N O AN L SO 26.00 dB|
0 7 9.650000000 MHz 10 7 By bt 9.710000000 MHZ
J Q factor \ 265.9) Q factor | 264.0
o d 0 1 0 d r -
\
T 2 12
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. / \ ) / )
-0 - \ -20 - ©
30 gam— — i EL W 5.0 e e |
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CF 2.565 GHz 1001 pts Span 20.0 MHz CF 2.565 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 2,565879 GHz 15.15 dBm ndB down 9.65 MHz ML 2.563322 GHz 14.65 dBm ndB down 3,71 MHz
T1 1 2,560185 GHz -10.77 dam nds 26.00 dB T1 L 2.860205 GHz -11.23 dam nds 26.00 d&
T2 1 2,569835 GHz -11.02 dam  factor 265.9 T2 1 2.560915 GHz -11.74 d8m  factor 264.0
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LTE Band 7

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

(=]

(=]

pectrum um
Ref Level 26.00 cbm  Offset 600 db = RBW 300 kHz RefLavel 26.00 dbm  OFfset 6,00 ob = RBW 300 kHz
o Att 30dE SWT 12.6ps @ YBW 1MHz Mode auto FFT o Att 30de SWT  126us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
- ™M1[1] 13.36 dBm) P ™M1[1] 13.67 dBm)
20 T 2.5062110 GHz| 20 1] 2.5010260 GHz
X g 26.00 dB b A nde ., 26.00 dB
A o S0, ey L I | / - r
10 T Bﬂ:?"’\/' wndy 14.296000000 MHZ| 10 T B e 14.146000000 MHe|
) Q factor 1 175.9) ; } Q factor 176.8
o ] N ° !
-10 dém 4 ¥ -10 dBm + %
20 d < L. 20 di / \
and __pd, ™, P na e A
A AT N W
40
50 df =50 di
60 dgm -60 dém
70 d 70 di
CF 2.5075 GHz 1001 pts Span 40,0 MHz CF 2.5075 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,506211 GHz 13.36 dBm nd@ down 14.296 MH2 M1 2.501026 GHz 13.67 dBm nd@ down 14,146 MHZ
T1 1 2,500337 GHz -12.81 dbm nd8 26.00 dB T1 L 2500427 GHz -12.89 dbm nd8 26,00 d8
T2 1 2,514633 GHz -12.45 dBm Q factor 175.3 T2 1 2.514573 GHz -13.43 dém Q factor 176.8
L I 4 - [S JL 4
Date: 7 MAY 2020 233406 Date: 7MAY 2020 23:33.46
Spectrum &3 pectrum &3
Ref Level 26.00 cbm  Offset 600 db = RBW 300 kHz RefLavel 26.00 dbm  OFfset 6,00 ob = RBW 300 kHz
o Att 30dE SWT 12.6ps @ YBW 1MHz Mode auto FFT o Att 30de SWT  126us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
- ™M1[1] 13.88 dBm) P ™M1[1] 14.00 dBm)
20 1 2 5170 GHz| 20 M 2.5400950 GHz|
L e MR 26.00 dB| A . P B A 26.00 dB|
0 Bt Ve ) 14.505000000 MHz| 0 Bw v 14.446000000 MHz
) 4‘ Q factor \ 174.9) ; { Q factor \ 175.8
o i { 0 ; T
-10 dem B § -10 dbm : I
eod L \ od }
J[ o Lo
-30 df i AN o AT LA I8
A I 2 R
0 -40
50 df =50 di
60 dgm -60 dém
70 d 70 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.537517 GHz 13.88 dam nd8 down 14,505 MHz ML 2.540095 GHz 14.00 dBm nd8 down 14,446 MHZ
T1 1 2,527717 GHz -12.27 dbm nd8 26.00 dB T1 L 2,527897 GHz -12.40 dbm nd8 26,00 d8
T2 1 2, 542223 GHz -11.94 dBm Q factor 174.9 T2 1 2.542343 GHz -11.75 dam Q factor 175.8
L ] J V- \ JU J ) v

Date: 7 MAY 2020 23:3426

DCate: 7 MAY 2020 23:34.48

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

(=]

pectrum pectrum
Ref Level 26.00 GBm  Offset 6.00 ob w RBW 300 knz Ref Level 26.00 GBm  OFfset 6.00 OB = RBW 300 kHz
o Att 30dE SWT 12.6ps @ YBW 1MHz Mode auto FFT o Att a0dE SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
MiL1] 13.95 dbm| MiL1] 13.02 dbm
20d T 25590230 GHz 20d M1 2.5662160 GHz
T
. e Y U 26.00 dB| 5 Pt | e Bk 26.00 dB|
0 T B Y 14.505000000 MHz| 1 il By ool 14.326000000 MHz
{ Q factor \ 176.4 ! Q factor \ 179.1
ad ‘ o d . |
/ . |
-10 dém '} -10 dBm - Lt
/ ) \
20 di 1 -20d - ;
-and af . -30.dgm - J ¥
S Ev A ANy 0.4 A A |y
40 40
s0d -50 df
-60 dom -60 dbm
704 7od
CF 2.5625 GHz 1001 pts pan 80.0 MHz GF 2.5625 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 2559023 GHz 13.95 dem N down 14,505 Mz ML 2.566215 GHz 13.92 dgm N down 14,326 Mz
T py 2,555307 GHz -12.01 dem nds 26.00 dB T1 L 2.555337 GHz -11.74 dem nds 26,00 d8
T2 1 2,569813 GHz -12.20 dBm Q factor 176.4 T2 1 2.569563 GHz -12.18 dém Q factor 179.1
L ] J ) - L JU J I

Date: 7.MAY 2020 23.35.26

Cate: 7MAY 2020 23:35.08

Sporton International (Kunshan) Inc.
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SPORTON LAB.

FCC RF Test Report Report No. : FG043015-01B

LTE Band 7

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

Ref Level 26.00 dbm  Offset 6,00 0B @ RBW 1 MHZ RefLavel 26.00 dbm  Offset 6.00 ob = RBW 1 MHZ
o Att 30dE SWT  5.7ps @ VBW IMHz  Mode Auto FFT o Att a0dé SWT 57 s @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
P - MI[1] 16.41 dbm)| N = MI[1] 15.81 dBm
20 % N 2.5063640 GHz 20 ¥ 2.5084820 GHz
AT T T T T T e T 26.00 db)| R e R 1| M VAN 26.00 dB|
10 7 B 20.340000000 MHz| 10 B 20.100000000 MHz
/ Q factor 123.2] / Q factor 124.8
od 0d
-10 dom -10 dem
20 df -20 d
TN -
- ~ A
=l e o o
40 -40
50 df =50 di
60 dgm -60 dém
70 d 70 di
CF 2.51 GHz 1001 pts Span 40.0 MHz CF 2.51 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2506364 GHz 16.41 dam nd8 down 20,34 MHz ML 2.508482 GHz 15.81 dam nd8 down 20,1 WHz
T1 1 2,49969 GHz -9.54 dBm nd8 26.00 dB T1 L 2,49997 GHz -10.24 dam nd8 26.00 d8
T2 1 2,52003 GHz -9.48 dBm Q factor 123.2 T2 1 2.52007 GHz -9.60 dBm Q factor 124.8
L I 4 - [S JL 4

Date: 7 MAY 2020 23:50.96

Date: 7 MAY 2020 23:50:18

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

ectrum pectrum &3
Ref Level 26.00 dbm  Offset 6,00 0B @ RBW 1 MHZ RefLavel 26.00 dbm  Offset 6.00 ob = RBW 1 MHZ
o Att 30de SWT  5.7ps @ VBW 3MHz  Mode Auto FFT o Att a0dé SWT 57 s @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
- [YRLCETEY] 17.64 dBm) P [ZETEY IO 16.51 dBm)
20 X N 2.5877170 GHz| 20 ¥ 2.5410340 GHz
T Ty 26.00 dB g T, Fa N N 1 -l ST 26.00 dB
1 7 B 20.140000000 MHZ| 10 7 B 20.140000000 MHz
J Q factor 126.0) f Q factor 126.2
od 0d
i
-10 dém -10 dém [‘
-20 df e -20 de
J0.dm= e P ™ ~
40 -40
50 df =50 di
60 dgm -60 dém
70 d 70 di
CF 2.535 GHz 1001 pts Span 40.0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2.537717 GHz 17.64 dBm nd@ down 20.14 MH2 M1 2.541034 GHz 16.51 dBm nd@ down 20,14 MHZ
T1 1 2,52493 GHz -8.95 dBm nd8 26.00 dB T1 L 2,52493 GHz -6.96 dBm nd8 26,00 d8
T2 1 2,54507 GHz -8.83 dBm Q factor 126.0 T2 1 2.54507 GHz -8.85 dBm Q factor 126.2
L L J L L J

Date: 7 MAY 2020 235056

DCate: 7 MAY 2020 235117

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

Spectrum Spectrum
Ref Level 26.00 dém  Offset 6,00 db & RBW 1 MHz Ref Level 26.00 dém  Offset 5.00 dB & RBW 1 MHz
o Att 30dE SWT  57us @ VBW 3MHz  Mode Auto FFT I Att 0de SWT 57 ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
ML 16.86 dBm| mif1] 16.27 dBm|
20d - - S 25643960 GHz 20d Ed 7670 GHz
AT T T T R R T 26.00 dB i 26.00 dB
w0 7 Bw 20.140000000 MHz 10 7 \ 20.100000000 MHz
i Qfa 127.3 / \ 127.0|
od - od
-10 dBm i -10 dém
!
-20d
Rt —~ -
T i
a0 -40
50 d -0 d
-60 dém -60 dém
7od 70 d
CF 2.56 GHz 1001 pts Span 40.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2,564395 GHz 16.85 dBm ndB down 20,14 MHz ML 2.552767 GHz 16.27 dBm ndB down 20,1 MHz
T1 1 2,54997 GHz -8.56 dBm ndé 26.00 dB T1 1 2.54989 GHz -10.19 dém ndé 26.00 d8
T2 1 257011 GHz -9.23 dBm  factor 127.3 T2 1 2.56099 GHz -9.45 dBm  factor 127.0
L L J - L JL J

Date: 7.MAY 2020 235157

Cate: 7MAY 2020 23:51.37
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SPORTON LAB.

FCC RF Test Report

Report No. : FG043015-01B

LTE Band 7

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

) )
Ref Level 26.00 cbm  Offset 600 db = RBW 100 kHz RefLavel 26.00 dbm  OFfset 6,00 ob = RBW 300 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
- M1l 14.16 aBm P M1l 13.90 dBm
20 11 2.50984900 GHz 2 T 2. 0 GHz
b Y
A 3 nde % 26.00 dB _ A AR, 26.00 dB
10 7 B 4.925000000 MHZ, 10 71~ B 9.730000000 MHZ|
/ Q factor \ 508.4) Q factor 252.5
od ; 0d
-10 dom -10 dem
20 d 20 d
- ) S AT o
20 ., y T AN v - —
40 -40
s0d -0 d
60 dgm -60 dém
70 d 70 di
CF 2.5025 GHz 1001 pts Span 10.0 MHz GCF 2.505 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.503849 GHz 14.16 dam nd8 down 4.925 MHz ML 2505559 GHz 13.90 dam nd8 down 9.73 WHz
T1 1 2,500042 GHz -11.86 dm nd8 26.00 dB T1 L 2,500185 GHz -11,98 dbm nd8 26,00 d8
T2 1 2504968 GHz -12.12 dam qQ factor 508.4. T2 1 2.509915 GHz -11.84 dam qQ factor 257.5
L L J o L L J

Date: 8 MAY 2020 00.07.06

Date: 8 MAY 2020 00:15:22

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ectrum pectrum &3
Ref Level 26.00 cbm  Offset 600 db = RBW 100 kHz RefLavel 26.00 dbm  OFfset 6,00 ob = RBW 300 kHz
o Att 0B SWT  18ps @ VBW 300kH:  Mode Auto FFT o Att 30de SWT  126us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
P MI[1] 3.91 dBm)| N MI[1] 14.32 dBm
20 2.53397100 GHz| 20 2.5330620 GHz|
L QR 26.00 dB N PN RN 26.00 dB
10 g A 4.875000000 MHz 10 7 B 9.890000000 MHZ|
Q factor 519.9) { Q factor \ 256.1
ad 0d i T
., \s
-10 d8m -10 dém + v
/ \
-20 df -20 de 1
1 n 7 Y
~ A e s "
e AUPAVN o ot b,
I e oLz Vb
0 -40
50 df =50 di
60 dgm -60 dém
70 d 70 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.533971 GHz 13.91 dam nd8 down 4.875 MHz ML 2533062 GHz 14,32 dam nd8 down 9,89 WHZ
T1 1 2,532552 GHz -12.35 dbm nd8 26.00 dB T1 L 2,530085 GHz -11.45 dbm nd8 26,00 d8
T2 1 2,537428 GHz -12.11 dém Q factor 519.8 T2 1 2.539975 GHz -11.80 d8m Q factor 256.1
L L J L L J

Date: 8 MAY 2020 00.07-16

Date: 8 MAY 2020 00:15:32

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

Spectrum Spectrum
Ref Level 26.00 cbm  Offset 600 db = RBW 100 kHz RefLavel 26.00 dbm  OFfset 6,00 ob = RBW 300 kHz
o Att 30dE SWT  19ps @ VBW 300kHz Mode auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
- M1l 13.53 aBm| P M1l 14.07 aBm
20 1647100 GHz 2 T 2.5618830 GHZ]
X
o) ) nge 26.00 dB Ao~ B 26.00 dB
10 T = ﬁw’“ A 4.895000000 MHZ, 10 7 B A 9.890000000 MHZ|
] Q factor 1 524.3 Q factor 259.0)
od 7 T od
]
Ty § 1]
-10 dem £l ¢ -10 dam s
/ \ /
20 d - 20 d i
/ LN S p ~
30 g ot o / i
0 -40
s0d -0 d
60 dgm -60 dém
70 d 70 di
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.565 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.566471 GHz 13.93 dam nd8 down 4.895 MHz ML 2561883 GHz 14.07 dBm nd8 down 9,89 WHZ
T1 1 2,565032 GHz -11.95 dbm nd8 26.00 dB T1 L 2,560085 GHz -11.54 dam nd8 26,00 d8
T2 1 2569928 GHz -12.02 dam qQ factor 524.3 T2 1 2.569975 GHz -12.17 dam qQ factor 259.0
- — —
L L J o L L J

Date: 8 MAY 2020 00.07-27

Date: 8 MAY 2020 00:15:42
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SPORTON LAB.

FCC RF Test Report

Report No. : FG043015-01B

LTE Band 7

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

) )
Ref Level 26.00 cbm  Offset 600 db = RBW 300 kHz RefLavel 26.00 dbm  Offset 6.00 ob = RBW 1 MHZ
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  57us @ VBW 3IMHz  Made Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
P MI[1] 12.06 dBm)| N MI[1] 15.45 dBm
20 2.5027650 GHz| 20 2.5064840 GHz|
nda o 26.00 dB 26.00 dB
10 I = BN 14.236000000 MHz| 10 7 20.060000000 MHZ|
/ Q factor \ 175.8 / Q factor \ 124.9)
od T 0d -
L i 5
-10 dom ik 32 -10 dem
| |
20d F - 20 d -
\ , A
A el AEWAY, SV AT —— s
-an bsa-a8m .
30 08 =
40 -40
50 df =50 di
60 dgm -60 dém
70 d 70 di
CF 2.5075 GHz 1001 pts Span 40,0 MHz CF 2.51 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,502765 GHz 12.06 dBm nd@ down 14.236 MH2 M1 2.506484 GHz 15.45 dBm nd@ down 20.06 MHZ
T1 1 2,500427 GHz -13.86 dm nd8 26.00 dB T1 L 2,49997 GHz -10.41 dBm nd8 26,00 d8
T2 1 2,514663 GHz -13.64 dBm Q factor 175.8 T2 1 2.52003 GHz -10.03 d8m Q factor 124.9
L I 4 - [S JL 4

Date: 8 MAY 2020 00:23.36

Date: 8 MAY 2020 00.31:51

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

ectrum pectrum &3
Ref Level 26.00 cbm  Offset 600 db = RBW 300 kHz RefLavel 26.00 dbm  Offset 6.00 ob = RBW 1 MHZ
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  57us @ VBW 3IMHz  Made Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
P MI[1] 2.10 dBm)| N 13 dBm|
20 m 2.5322730 GHz 20 180 GHZ,
- ndB 26.00 dB B e R 26.00 dB
10 Sk o= 1 U VAR 14.146000000 MHz| 10 7 20.180000000 MHz|
! Q factor | 179.0 / q factor 125.7
ad / 0
| *
-10 dom -10 dem
i /
204 — 20d
- RN aN
N Ay O e
048Ry =P 30
0 -40
50 df =50 di
60 dgm -60 dém
Tod 70 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,532273 GHz 12.10 dBm nd@ down 14.146 MH2 M1 2.537438 GHz 15.43 dBm nd@ down 20,18 MHZ
T1 1 2,527927 GHz -14.25 dm nd8 26.00 dB T1 L 2,52493 GHz -10.46 dBm nd8 26,00 d8
T2 1 2,542073 GHz -13.92 dém Q factor 179.0 T2 1 2.54511 GHz -10.54 dBm Q factor 128.7
L L J L L J

Date: 8 MAY 2020 002346

Date: 8 MAY 2020 00.3201

Highest Channel / 15MHz / 64QAM

Highest Channel / 20MHz / 64QAM

Spectrum Spectrum
Ref Level 26.00 dém  Offset 6,00 db & RBW 300 kHz Ref Level 26.00 dém  Offset 5.00 dB & RBW 1 MHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT 57 p: @ YBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mif1] 52 dBm mif1] 14.98 dBm|
20d 2.5638190 GHZ| 20d t 2.5578020 GHz
ndB 26.00 dB| P R S 26.00 d8}
0 T = 2 VL 14.326000000 MHz 10 7 Bw 20.220000000 MHz
/ afa 179.0 / afe 126.5
od
/
-10 dBm Y
/
nd |
f o~
.04 4 ] o i, N
30 R S rw vy
a0 -40
50 d -0 d
-60 dém -60 dém
70 df -70 di
CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2.563819 GHz 12.52 dém ndB down 14.326 MHz ML 2.557602 GHz 14.98 dBm ndB down 20,22 MHz
T1 1 2555427 GHz -12.58 dém ndé 26.00 dB T1 1 2.54989 GHz -10.96 dBém ndé 26.00 d8
T2 1 2,563753 GHz -13.37 dém  factor 175.0 T2 1 2.57011 GHz -10.41 dém  factor 126.5
L L J - L JL J

Date: 8 MAY 2020 00.23.56

Cate: 8MAY 2020 00.32.11
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saronas. FCC RF Test Report

Report No. : FG043015-01B

Occupied Bandwidth

Mode LTE Band 7 : 99%0BW(MHZz)

BW 1.4AMHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.50 4.50 8.97 9.05 | 13.40 | 13.49 | 18.18 | 18.14
Middle CH - - - - 4.49 4.48 9.01 8.93 | 13.37 | 13.43 | 18.26 | 18.42
Highest CH - - - - 4.49 4.49 9.07 9.01 | 13.46 | 13.46 | 18.22 | 18.18

Mode LTE Band 7 : 99%0BW(MHz)

BW 1.4AMHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.48 - 9.03 - 13.40 - 18.26 -
Middle CH - - - - 4.51 - 8.99 - 13.34 - 18.30 -
Highest CH - - - - 4.52 - 9.03 - 13.46 - 18.30 -

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : ZNFK200HMW

Page Number

: A168 of A358
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SPORTON LAB.

FCC RF Test Report

Report No. : FG043015-01B

LTE Band 7

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

(=]

(=]

pectrum um
Ref Level 26.00 cbm  Offset 600 db = RBW 100 kHz RefLavel 26.00 dbm  OFfset 6,00 ob = RBW 100 kHz
o Att 30dE SWT  19ps @ VBW 300kHz Mode auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
- ™M1[1] 1+.16 dBm) P ™M1[1] 12.05 dBm)
20 T : 2.50240000 GHz| 20 0 2.50283000 GHz
Y
TL Mo o REEBW e oo 4.495504496 MHz 1 . X c By 4.495504496 MHZ
0 . ) Mo, o Qe BY h 0 o . K
/ ) i
od od 7 T
-10 dem i -10 dem ;
-20 df ff -20 de 7
dl - ) . L A
30 = R
40 -40
50 df =50 di
60 dgm -60 dém
70 d 70 di
CF 2.5025 GHz 1001 pts Span 10.0 MHz CF 2.5025 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 25024 GHz 14,16 dam ML 250283 GHz 12.85 dam
T1 1 2,5002622 GHz 8.57 dBm Oce Bw 4,495504496 MHz T1 L 2,5002522 GHz 7.85 dbm Oce Bw 4,495504496 MHz
T2 1 2.5047577 GHz 10.82 dam T2 1 2.5047478 GHz 7.36 dam
L I 4 - [S JL 4
Date: 7 MAY 2020 230036 Date: 7MAY 2020 23:0056
Spectrum &3 pectrum &3
Ref Level 26.00 cbm  Offset 600 db = RBW 100 kHz RefLavel 26.00 dbm  OFfset 6,00 ob = RBW 100 kHz
o Att 30dE SWT  19ps @ VBW 300kHz Mode auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
- ™M1[1] 14.74 dBm) P ™M1[1 73 aBm)
20 2.53491000 GHz| 20 1 2 59000 GHz
1 N, L A pEC BV o 4.485514486 MHz T - b T2 4.475524476 MHZ
0 . v e DEC R, 10 L Dprcen
/ 7 i
d J i |
o 0
I
/ { |
-10 dom 7 -10 dem 7 T
o0 d L . 20 di L z
! AV SN / S
/ e s Vi)
,. A ey s, o ) L v .
Bl e DB
R ”
40 -40
-50 df =50 di
60 dgm -60 dém
70 d 70 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,53491 GHz 14,74 dBm ML 2,53459 GHz 13.73 dam
T1 1 2,5327522 GHz 8.55 dBm Oce Bw 4,485514456 MHz T1 L 2.5327722 GHz 7.43 dBm Oce Bw 4,475524476 MHz
T2 1 2,5372378 GHz 8.38 dam T2 1 2.5372478 GHz 8.51 dam
L ] J V- \ JU J ) v

Date: 7 MAY 2020 23.01:36

DCate: 7 MAY 2020 23:0118

Highest Channel

/ 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

(=]

(=]

pectrum pectrum
Ref Level 26.00 dém  Offset 6,00 db & RBW 100 kHz Ref Level 26.00 dém  Offset 6.00 dB & RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30de  SWT 19ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mif1] 14.18 dBm| mif1] 13.06 dBm|
20d 1 900800 GHZ 20d 1 2.5 200 GHz
o Aas™ Oce Byt 514486 MHZ| - X . oce By 4.485514486 MHz
w0 AVATY ORI e 0 1 o s B,
! 1 )
od - od
f \ !
-10 d8m + \\ -10 dém +
20 d £ ! 204 /
J ! /
/ i ! AN NN
-30 d = o, - -30 dBm; A =
W N e =
a0 -40
50 d -0 d
-60 dém -60 dém
7od 70 d
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.5675 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,563008 GHz 14.18 dBm ML 2.565652 GHz 13.08 dBm
T1 1 2.5652522 GHz 9.39 dém Oce Bw 4.485514486 MHz T1 1 2.5652622 GHzZ 7.55 dam oce Bw 4. 485514486 MHZ
T2 1 25607378 GHz 9.40 dBm T2 1 2.5607478 GHz .95 dbm
L ] J ) - L JU ) ) e

Date: 7.MAY 2020 23.01.56

Cate: 7MAY 2020 23:02.18
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SPORTON LAB.

FCC RF Test Report Report No. : FG043015-01B

LTE Band 7

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

(=]

(=]

pectrum um
Ref Level 26.00 cbm  Offset 600 db = RBW 300 kHz RefLavel 26.00 dbm  OFfset 6,00 ob = RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
- ZEEE 16.10 dBm) P ™M1[1] 15.28 dBm)
20 ! 2.5080170 GHz 20 !‘ 2.5087360 GHz
o Warats e 8.971028971 MHz . R R SV - LA 050949051 MHz
4
od : 0 [
-10 dom -10 dem F
7 \ !
-20 df L -20 d f
/ - A [
PPN SNV ¥ i 40 < -
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60 dgm -60 dém
70 d 70 di
CF 2.505 GHz 1001 pts Span 20.0 MHz GCF 2.505 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.508017 GHz 16.10 dBm ML 2508736 GHz 15.28 dam
T1 1 2,5005045 GHz 9.96 dBm Oce Bw £.971028971 MHz T1 L 25004645 GHz 9.19 dBm Oce Bw 9.050949051 MHz
T2 1 2.5094755 GHz 9.10 dam T2 1 25095155 GHz 8.83 dam
L I 4 - [S JL 4

Date: 7 MAY 2020 23:17.06

Date: 7 MAY 2020 23:17:27

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

(=]

(=]

Spectrum pectrum
Ref Level 26.00 cbm  Offset 600 db = RBW 300 kHz RefLavel 26.00 dbm  OFfset 6,00 ob = RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
- 15.59 dBm) P ™M1[1] 13.00 dBm)
20 2 370 GHz| 20 2.5 180 GHz
0 T1 e e 0.010989011 MHz 1 by e | Qe -~ £.931068931 MHz|
T
/ \
od f 1 od
{ \ /
-10 dém : ; -10 dém :
7 i ]
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! y di \
. = S . ~
e Pt PR V. v v AW ~en |
0 -40
50 df =50 di
60 dgm -60 dém
70 d 70 di
CF 2.535 GHz 1001 pts Span 20.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.537737 GHz 15.59 dam ML 2.535518 GHz 13.80 dam
T1 1 2,5304645 GHz 9.97 dBm Oce Bw 9.010985011 MHz T1 L 25305445 GHz 7.14 dBm Oce Bw £.931068931 MHz
T2 1 2,5394755 GHz 8.96 dam T2 1 25394755 GHz 7.32 dam
L ] J V- \ JU J ) v

Date: 7 MAY 2020 23:18:07

DCate: 7 MAY 2020 23:17.47

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

(=]

(=]

pectrum pectrum
Ref Level 26.00 dém  Offset 6,00 db & RBW 300 kHz Ref Level 26.00 dém Offset 6.00 dé & RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT 126 s @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mi[i] 15.88 dBm| [ mif1] 15.90 dBm|
20d e 2.5666180 GHZ| 20d 2.5691620 GHz
o e S Boe gy o A2 9.070929071 MHz 5 T ’\ B By e L g 9.010989011 MHZ|
1 - ¥ 1 = =
/ \
i / di rs
o 0
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\
-10 dém L -10 dbm {
\ \'
204 S 204 I
— \ ~ v
e |~ Ao » _ = S
= = 38 e
a0 -40
50 d -0 d
-60 dém -60 dém
7od 70 d
CF 2.565 GHz 1001 pts Span 20.0 MHz CF 2.565 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2566618 GHz 15.88 dBm ML 2.563162 GHz 15.90 dBm
T1 1 25604446 GHz 8.57 dém Oce Bw 9.070929071 MHz T1 1 2.5604845 GHz 8.52 dBm oce Bw 9.010989011 MHZ
T2 1 2 5605155 GHz 9.89 dbm T2 1 2.5604955 GHz 9.22 dbm
L ] J ) - L JU ) ) e
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SPORTON LAB.

FCC RF Test Report

Report No. : FG043015-01B

LTE Band 7

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

Date: 7 MAY 2020 23:3356

DCate: 7 MAY 2020 23:33:38

pectrum &3 um &3
Ref Level 26.00 cbm  Offset 600 db = RBW 300 kHz RefLavel 26.00 dbm  OFfset 6,00 ob = RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
- ™M1[1] 14.67 dBm) P ™M1[1] 12.72 dBm)
20 T 2.5024950 GHz| 20 T 2.5027050 GHz
1 P QEE BV 13.996605397 MHz T1 X c By . 13.486513487 MHz
0 £ FA S Lo QAR 10 T T 3 = n\i
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60 dgm -60 dém
70 d 70 di
CF 2.5075 GHz 1001 pts Span 40,0 MHz CF 2.5075 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.502495 GHz 14.67 dam ML 2.502705 GHz 12.72 dam
T1 1 25007867 GHz 8.12 dBm Oce Bw 13.396603397 MHz T1 L 2,5007567 GHz 8.57 dBm Oce Bw 13.488513467 MHz
T2 1 2.5141833 GHz 8.42 dam T2 1 2.5142433 GHz 7.03 dam
L I 4 - [S JL

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Date: 7 MAY 2020 233416

DCate: 7 MAY 2020 23:34:38

Spectrum &3 pectrum &3
Ref Level 26.00 cbm  Offset 600 db = RBW 300 kHz RefLavel 26.00 dbm  OFfset 6,00 ob = RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
- 14.27 dBm) P ™M1[1] 13.51 dBm)
20 20 T 2 470 GHz|
o ) c Bre 2 13.426573427 MHz
0 [ P o el AW, 0 ’ . L
I |
od ] 0 l\
-10 dBm: ¢ T -10 dém. b
! \ 4
20 d { - 20 di + -
A0 B W E RO T
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50 df =50 di
60 dgm -60 dém
70 d 70 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.538926 GHz 14,27 dBm ML 2.537547 GHz 13.51 dam
T1 1 2,5263167 GHz 7.68 dBm Oce Bw 13.366633367 MHz T1 L 2,5283167 GHz 7.59 dam Oce Bw 13.426573427 MHz
T2 1 2.5416833 GHz 8.38 dam T2 1 25417433 GHz 8.46 dam
L ] J V- \ JU ) v

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

Date: 7.MAY 2020 23.35.16

Cate: 7MAY 2020 23:34.56

pectrum pectrum o
Ref Level 26.00 dém  Offset 6,00 db & RBW 300 kHz Ref Level 26.00 dém Offset 6.00 dé & RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT 126 s @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
Mi[1] Mi[1]
20d 20d o
" LR N O R N PO 13.456543457 MHz . T R X cBw T2 13.456543457 MHz
7
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od od t
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" / Vol 04 i Voo
WASEAS e R o
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-60 dém -60 dém
70 df -70 di
CF 2.5625 GHz 1001 pts pan 30.0 MHz CF 2.5625 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,557495 GHz 15.15 dBm ML 2.563509 GHz 13.25 dém
T1 1 2.5557268 GHZ 9.52 dBm oce Bw 13.456543457 MHz T1 1 2.8557567 GHzZ 8.61 dBm oce Bw 13.456543457 MHz
T2 1 25601833 GHz 9.58 dbm T2 1 2.5602133 GHz 8.79 dbm
L ] J ) - L JU ) ) e
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SPORTON LAB.

FCC RF Test Report

Report No. : FG043015-01B

LTE Band 7

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

Date: 7 MAY 2020 23:50.26

pectrum &3 um &3
Ref Level 26.00 dbm  Offset 6,00 0B @ RBW 1 MHZ RefLavel 26.00 dbm  Offset 6.00 ob = RBW 1 MHZ
o Att 30de SWT  5.7ps @ VBW 3MHz  Mode Auto FFT o Att a0dé SWT 57 s @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
M1k} 16.08 dBm) [TEEN] 17.14 dBm)
20d ¥, 2.5151150 GHz 20d X 2.5134770 GHz|
r . B e e T e |
R T T B BrFo—. 18.181818182 MHz ) IR - ~ OB T2 18141858142 MHz
e 1
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od - od 7 \
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S, LY foe T P .
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50 df =50 di
60 dgm -60 dém
Tod 70 di
CF 2.51 GHz 1001 pts Span 40.0 MHz CF 2.51 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.518115 GHz 18.08 dam ML 2.513477 GHz 17.14 dBm
T1 1 2,5008991 GHz 10.72 dBm Oce Bw 15.181816162 MHz T1 L 2.5008591 GHz 10.05 dBm Oce Bw 18.141B56142 MHz
T2 1 2.5190709 GHz 10.25 dam T2 1 2.519031 GHz 8.70 dam
L I 4 - [S JL 4

DCate: 7 MAY 2020 23:50:08

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Date: 7 MAY 2020 23:50.46

Spectrum &3 pectrum &3
Ref Level 26.00 dbm  Offset 6,00 0B @ RBW 1 MHZ RefLavel 26.00 dbm  Offset 6.00 ob = RBW 1 MHZ
o Att 30de SWT  5.7ps @ VBW 3MHz  Mode Auto FFT o Att a0dé SWT 57 s @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
M 17.70 dBm)| 16.45 aBm)|
20d 4 2.5306040 GHz| 20d 2.5294460 GHz|
vl 18.261738262 MHz| 18.421578422 MHz|
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70 d 70 di
CF 2.535 GHz 1001 pts Span 40.0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.530604 GHz 17.70 dam ML 2529446 GHz 16.45 dam
T1 1 2,5259291 GHz 11.54 dBm Oce Bw 18.261738262 MHz T1 L 2,5257602 GHz 9.60 dBm Oce Bw 18.421576422 MHz
T2 1 25441908 GHz 10.79 dam T2 1 25441908 GHz 10.08 dam
L ] J V- \ JU J ) v

DCate: 7 MAY 2020 23:51.08

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

Date: 7.MAY 2020 235147

pectrum o pectrum o
Ref Level 26.00 dém  Offset 6,00 db & RBW 1 MHz Ref Level 26.00 dém  Offset 5.00 dB & RBW 1 MHz
o Att 30de SWT  5.7ps @ VBW 3MHz  Mode Auto FFT o Att a0dé SWT 57 s @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mif1] 17.59 dém| mif1] 16.38 dBm|
20d . p— ~ 2.5582020 GHZ| 20d 2.5595600 GHz
o s I el 18.221778222 MHz . I I el e S L 18.181818182 MHz
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od - od -
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7od 70 d
CF 2.56 GHz 1001 pts Span 40.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,558202 GHz 17.53 dém ML 2.55058 GHz 16.38 dBm
T1 1 2,5508092 GHzZ 9.75 dBm oce Bw 18.221778222 MHz T1 1 2.5508891 GHz 9.16 dBm oce Bw 18.181818182 MHz
T2 1 2,569031 GHz 10.19 dBm T2 1 2.5600709 GHz 9.60 dBm
L ] J ) - L JU ) ) e

Cate: 7.MAY 2020 23:51.27
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saranis. FCC RF Test Report Report No. : FG043015-01B

LTE Band 7

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

pectrum &3 um &3
Ref Level 26.00 cbm  Offset 600 db = RBW 100 kHz RefLavel 26.00 dbm  OFfset 6,00 ob = RBW 300 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  126us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
- ™M1[1] 13.24 dBm) P ™M1[1] 14.77 dBm)
20 m 2.50906900 GHz 20 : 2.5042410 GHZ]
R . A . X_.Opt By 4.475524476 MHz ) Tl e A BT 9.080969031 MHz
e X 1
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70 d 70 di
CF 2.5025 GHz 1001 pts Span 10.0 MHz GCF 2.505 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2503069 GHz 13.24 dam ML 2.504241 GHz 14.77 dBm
T1 1 2,5002622 GHz 9.24 dBm Oce Bw 4,475524476 MHz T1 L 2.5005045 GHz 8.67 dBm Oce Bw 9.030969031 MHz
T2 1 25047378 GHz 7.38 dam T2 1 25095355 GHz 7.86 dam
L I 4 - [S JL 4

Date: 8 MAY 2020 00.06.36

Date: 8 MAY 2020 00:14:51

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Spectrum &3 pectrum &3
Ref Level 26.00 cbm  Offset 600 db = RBW 100 kHz RefLavel 26.00 dbm  OFfset 6,00 ob = RBW 300 kHz
o Att 30dE SWT  19ps @ VBW 300kHz Mode auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
. 13.49 dBm B 14.98 dBm)|
20 2 7000 GHz 20 2 16610 GHz|
8 4.505404505 MHz T . £.991008991 MHZ]
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60 dgm -60 dém
70 d 70 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,53547 GHz 13.49 dam ML 2.533661 GHz 14,98 dam
T1 1 2,5327423 GHz 7.02 dam Oce Bw 4.505494505 MHz T1 L 2,5305045 GHz 8.72 dBm Oce Bw £.991008991 MHz
T2 1 2.5372478 GHz 6.97 dam T2 1 25394955 GHz 7.73 dam
L ] J V- \ JU J ) v

Date: 8 MAY 2020 00.06.46

Date: 8 MAY 2020 00:15:02

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

pectrum o pectrum o
Ref Level 26.00 dém  Offset 6,00 db & RBW 100 kHz Ref Level 26.00 dém Offset 6.00 dé & RBW 300 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT 126 s @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mif1] 12.44 dBm| Mili), 17.31 dBm|
20d T 2.56629100 GHz, 20d ¥ 2.5677370 GHz
oce B, T 4.515484515 MHz T o e, | A7 Reg B, A T2 9.030969031 MHZ|
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7od 70 d
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.565 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value Function Function Result |
ML 1 2566291 GHz 12.44 dBm ML 2.567737 GHz 17.31 dém
T1 1 2.5652423 GHz 5.90 dBm Oce Bw 4.515484515 MHz T1 1 2.5604645 GHz 9.17 dém Oce Bw 9.030969031 MH2z
T2 1 25697577 GHz 7.55 dém T2 1 2.5604955 GHz 8.71 dbm
L ] J ) - L JU ) ) e
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SPORTON LAB.

FCC RF Test Report Report No. : FG043015-01B

LTE Band 7

Lowest Channel / 15MHz / 64QAM Lowest Channel / 20MHz / 64QAM

(=]

pectrum um
Ref Level 26.00 cbm  Offset 600 db = RBW 300 kHz RefLavel 26.00 dbm  Offset 6.00 ob = RBW 1 MHZ
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att a0dé SWT 57 s @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
- ™M1[1] P ™M1[1] 15.76 dBm)
20 ] 2.5 20 2.5099200 GHz|
} h 13.996605397 MHz e~ Iz 18.261738262 MHz
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60 dgm -60 dém
70 d 70 di
CF 2.5075 GHz 1001 pts Span 40,0 MHz CF 2.51 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2504293 GHz 12.32 dam ML 2,50992 GHz 15.76 dam
T1 1 2,5007867 GHz 5.86 dBm Oce Bw 13.396603397 MHz T1 L 2.5008591 GHz 8.43 dBm Oce Bw 18.261736262 MHz
T2 1 2.5141833 GHz 6.61 dam T2 1 2.5191508 GHz 8.75 dam
L I 4 - [S JL 4
Date: 8 MAY 2020 002306 Date: B MAY 2020 00:31:21
Spectrum &3 pectrum &3
Ref Level 26.00 cbm  Offset 600 db = RBW 300 kHz RefLavel 26.00 dbm  Offset 6.00 ob = RBW 1 MHZ
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att a0dé SWT 57 s @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
. 12.02 dBm B 16.13 dBm)|
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70 d 70 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.539735 GHz 12.02 dam ML 2.539755 GHz 16.13 dam
T1 1 2,5263167 GHz 6.18 dBm Oce Bw 13.336663337 MHz T1 L 25250891 GHz 8.49 dBm Oce Bw 18.301696302 MHz
T2 1 25416533 GHz 5.20 dam T2 1 25441908 GHz 8.73 dam
L ] J V- \ JU J ) v

Date: 8 MAY 2020 002316

Date: 8 MAY 2020 00.31:31

Highest Channel / 15MHz / 64QAM

Highest Channel / 20MHz / 64QAM

(=]

pectrum pectrum
Ref Level 26.00 dém  Offset 6,00 db & RBW 300 kHz Ref Level 26.00 dém  Offset 5.00 dB & RBW 1 MHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT 57 p: @ YBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mif1] 13.00 dBm| " mif1]
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B . oce By 13.456543457 MHz rdiad O B, 1B.301608302 MHz
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-60 dém -60 dém
7od 70 d
CF 2.5625 GHz 1001 pts pan 30.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,559203 GHz 13.00 dBm ML 2.552328 GHz 17.37 dém
T1 1 2.5857867 GHzZ 7.48 dam oce Bw 13.456543457 MHz T1 1 2.5507692 GHz 8.41 dBm oce Bw 18.301698302 MHz
T2 1 25602433 GHz 7.55 dém T2 1 2.5600709 GHz 9.15 dbm
L ] J ) - L JU ) ) e
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SPORTON LAB.

FCC RF Test Report

Report No. : FG043015-01B

Conducted Band Edge

LTE Band 7 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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Offset 6.00 dB Mode Auto Sweep

Ref Level 26,00 dém Offset 5.00 d&
SGL Count 100/100
(@1 avgPwr

SPUEIRIE CHBEKABS
20dp

Mode Auto Sweep

PABS

INE_ABS, PAES

Eifie 'I—'IIRI{T IS
10 dBm ‘El

0 dem

.

PN W

-50 dém

-60 dBm

NN

™

=70 dBm

=60 dBm

@1 AvgPwr
Limit ¢heck PABS
20 dP[ie —SPURTOUS | TNE_ABS PASS F
10 dBm !
0 dém
-10 dBm
=0 Ao A
SPURIOUS_LINE_ABS_ ’
-30 dBm - J \ Pl ‘
-40 dBm M'

Start 2.475 GHz

-70 dBm

Date: 7 MAY 2020 23:03:35

10005 pts Stop 2.505 GHz ||l start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.475 GHz 2.494 GHz 1.000 MHz 2.49141 GHz -32.99 dBm -7.95 d& 2,565 GHz 2.570 GHz 100.000 kHz 2.56967 GHz 19.38 dBm -10.62 db
2.494 GHz 2.496 GHz 1.000 MHz 2,49590 GHz -20.21 dém -16.21 dB 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -18.17 dBm -8.17 dB
2,496 GHz 2.499 GHz 1.000 MHz 2,49608 GHz -28.97 d&m -18.97 d& 2.571 GHz 2.575 GHz 1.000 MHz 2.57387 GHz -29.42 dBm -19.42 de
2,459 GHz 2.500 GHz 100.000 kHz 2.50000 GHz -15.06 dBm -9.06 d& 2.575 GHz 2.576 GHz 1,000 MHz 2.57500 GHz -41.45 dBm -28.45 dB
2,500 GHz 2.505 GHz 100,000 kHz 2.50036 GHz 19.79 dBm -10.21 dB 5.576 GHz 2.595 GHz 1,000 MHz 2.57803 GHz ~42.41 dbm ~17.41 dB
\
] j >

Date: 7 MAY 2020 23:11:33

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 26.00 dBm
SGL Count 100/100

Offset 6.00 dB Mode Auto Sweep

Ref Level 26,00 dém Offset 5.00 dB
SGL Count 100/100

Mode Auto Sweep

Date: 7.MAY 2020 23:07:01

@1 AvgPwr @1 AvgPwr
Limit fheck PAES SPURIAHECHYEABS PABS

20 dEmH SPURIOUS_)INE_ABS PABS 20 deP. SPURIOUS _LINE_ABS PAKS

10 dBm 10dBm

0 dém {’ |l p dem "WI

.10 dam l 10 dem ‘

a0 o . -20 dBm

SPURIOUS_LINE_ABS_ I 1 [

-
-30 d8m W f -30 dBm "‘
-40 dBm -40 dBm g
._vm"“” M,

-50 dBm g -50 dBm

-&0 dBm 60 dBm.

-70 dBm -70 dBm

Start 2.475 GHz 10005 pts Stop 2.505 GHz ||| start 2.565 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.494 GHz 1.000 MHz 2.49385 GHz -37.70 dBm -12.70 d& 2.565 GHz 2.570 GHz 100.000 kHz 2.56773 GHz 6.23 dBm -23.77 dB
2.494 GHz 2.496 GHz 1.000 MHz 2,49598 GHz -28.02 dBm -15.02 d8 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -26.33 dBm -16.33 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49890 GHz -25.81 dBm -15.81 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57100 GHz -23.53 dbm -13.53 dB
2,459 GHz 2.500 GHz 100.000 kHz 2.50000 GHz -26.75 dBm -16.75 dB 2.575 GHz 2.576 GHz 1,000 MHz 2.57502 GHz 233.53 dBm -20.53 dB
2,500 GHz 2.505 GHz 100,000 kHz 2.50288 GHz 5.67 dBm -24.33 dB 5.576 GHz 2.595 GHz 1.000 MHz 2.57608 GHz 36,58 dbm ~13.58 dB
\
i we i 1 Ve

Date: 7.MAY 2020 23:08.09

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : ZNFK200HMW

. A175 of A358
: Jul. 27, 2020
. Rev. 02

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG043015-01B

LTE Band 7 / 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

pec m

Spectrum

Ref Level 26.00 dBm
SGL Count 100/100

Offset 6.00 dB Mode Auto Sweep

Ref Level 26,00 dém
SGL Count 100/100

offset 6.00 d& Mode Auto Sweep

@1 AvaPwr (@1 dvgPwr
Limit ¢heck PABS Erjglp?iﬂ?f.lidﬁk“ﬁg, PABS
20 B[ _FPURIOUS | INE_ABS PABS 20 e —krURIRpIS LINE ABS PABS
i
10 dBm fn'\ 10 dBm ‘*1
dBm l 0 dem l
10 dem ‘ -10 derm fl -
e e 11 .
SPURIOUS_LINE_ABS_ ‘I ]‘ 20 dem ﬂ [ l T
-30 dBm 1 \ J‘ §0 dBm H f \
F 1 . M
-40 dem er” j M“ ndan—Jl jﬂ \ \L m
-50 dem | R_— gy 6oy o
-0 dem 60 dBm
=70 dém -70 dem
Start 2.475 GHz 10005 pts Stop 2.505 GHz ||| start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  Atimit | Rangelow | Rangeup | RBW | Frequency | _ PowerAbs | ALimit |
2:475 GHZ 2.49¢ GH2 1,000 MH2 249197 GHz -34.22 dém -9.22 dB 2,565 GHz 2.570 GHz 100.000 kHz 256967 GHz 16.02 dbm -11.38 dB
2.494 GHz 2.495 GHz 1.000 MHz 2.49595 GHz -33.81 dBm -20.81 d& 2.570 GHz 2.571 GHz 100,000 kHz 2.57001 GHz -20.31 dBm -10.31 dB
2,496 GHz 2.499 GHz 1.000 MHz 249630 GHz -34.09 dem -24.09 d& 2.571 GHz 2.575 GHz 1.000 MHz 2.57386 GHz -32.10 dBm -22.10 d&
2.489 GHz 2.500 GHz 100000 kHz 2.49959 GHz -20.39 dBm -10.39 dB 5575 CH= 2576 Ghz 1,000 MHz 57503 oHe 4252 dBm 2052 dB
2.500 GHz 2.505 GHz 100.000 kHz 2.50035 GHz 18.10 dém -11.00 d& 2.576 GHz 2.595 GHz 1.000 MHz 2.57832 GHz -41.20 dBm -16.20 dB
Y
I 1 P

Date: 7 MAY 2020 23:04:44

Date: 7. MAY 2020 23:10:25

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 26.00 dBm
SGL Count 100/100

Offset 6.00 dB Mode Auto Sweep

Ref Level 26,00 dBm
SGL Count 100/100

Offset 6.00 dB Mode Auto Sweep

Date: 7.MAY 2020 23.05:52

@1 AvgPwr @1 AvgPwr
Limit fheck PAES SPUEIRHECHBEKABS_ PABS
20 dBfie _FPURTOUS | INE_ABS PAES 20 dBie _$PURIONS [ INE_ABS PASS
10 dBrn 10 dBm
0 dem ” [P eem 7‘
.10 dam f 10 dem l
an Aa . 20 dBm
SPURIOUS_LINE_ABS_ J | [
. W . [
30 dBm { 30 dBm { o
-40 dBm 40 dem M
-50 dem -‘M -50 dBm e O
-&0 dBm 60 dBm.
-70 dBm -70 dem
Start 2.475 GHz 10005 pts Stop 2.505 GHz ||| start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.494 GHz 1.000 MHz 2.49381 GHz -38.97 dBm -13.97 d& 2.565 GHz 2.570 GHz 100.000 kHz 2.56859 GHz 4.42 dBm -25.58 dB
2.494 GHz 2.496 GHz 1.000 MHz 249595 GHz -29.98 dém -16.98 dB 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -27.88 dBm -17.88 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49894 GHz -25.86 dBm -15.86 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57107 GHz -24.38 dbm -14.38 dB
2,459 GHz 2.500 GHz 100.000 kHz 2.49959 GHz -28.16 dBm -18.16 dB 2.575 GHz 2.576 GHz 1,000 MHz 2.57504 GHz 236.05 dBm -23.05 dB
2.500 GHz 2.505 GHz 100.000 kHz 2.50153 GHz 4.74 dBm -25.26 dB 2.576 GHz 2.595 GHz 1,000 MHz 2.57614 GHz -40.29 dBm -15.29 dB
\
) j >

Date: 7.MAY 2020 23:08.17

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : ZNFK200HMW

. A176 of A358
: Jul. 27, 2020
. Rev. 02

Page Number
Report Issued Date
Report Version



saranis. FCC RF Test Report Report No. : FG043015-01B

LTE Band 7 / 5MHz / 64QAM
Lowest Band Edge / 1RB Highest Band Edge /1 RB

pec

m || spectrum

Ref Level 26.00 dBm  Offset 6.00 dB Mode Auto Sweep Ref Level 26,00 dém Offset 5.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 avgPwr

Limit ¢heck PAES SPURIRIE CHBEKABS PABS
20 dpfe— - - 20 APk r 3 =
he _$PURTOUS_J INE_ABS PAES ﬂ e ullmri 15_LINE_ABS, PAES
10 dBm r 10 dBm “ 1
dBm 1‘ 0 dem ‘
-10 dBm I

o ||| 7
T |
IR
o YT

-30 dBm

40 dBm 'l L
NIV AN BN

a0 Ao - \
SPURIOUS_LINE_ABS_ ’ k
\

t g 4 - - e e

-50 dBm 60 dBm.

-70 dBm -70 dBm

Start 2.475 GHz 10005 pts Stop 2.505 GHz ||| Start 2.565 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | _Powerabs |  atimit Rangelow | RangeUp | RBW | Frequency | Powerabs |  aAlimit |

2,475 GHz 2.494 GHz 1.000 MHz 2.49174 GHz -37.85 dBm -12.85 d& 2,565 GHz 2.570 GHz 100.000 kHz 2.56964 GHz 18.31 dBm -11.69 db
2.494 GHz 2.496 GHz 1.000 MHz 249584 GHz -33.03 dém -20.03 dB 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -20.99 dBm -10.99 dB
2.496 GHz 2.499 GHz 1.000 MHz 249612 GHz -32.30 d&m -22.30 d8 2,571 GHz 2.575 GHz 1,000 MHz 2.57415 GHz -32.76 dBm -22.76 dB
2,459 GHz 2.500 GHz 100.000 kHz 2.49959 GHz -22.30 dBm -12.30 dB 2,575 GHz 2.576 GHz 1,000 MHz 2.57501 GHz -43.47 dBm -30.47 dB
2.500 GHz 2.505 GHz 100.000 kHz 2.50036 GHz 18.55 dém ~11.45 d8 2.576 GHz 2.595 GHz 1.000 MHz 2.57819 GHz -44.92 dbm -19.92 db

]" 1

Date: 8. MAY 2020 00:11:17

i

Date: 8 MAY 2020 00:13:34

Lowest Band Edge / Full RB Highest Band Edge / Full RB

e ) =)

Ref Level 26.00 dBm  Offset 6.00 dB Mode Auto Sweep Ref Level 26.00 dém  Offset 6.00 dB Mode Auto Swasp
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr

Limit ¢heck PABS SPUETRHECHBEKABS_ PAES
od W\u SPURIOUS_)INE_ABS PABS SPURIOUS _LINE_ABS PAKS
10 dBm
0 dam s ksl inn o)
-10 dem ‘

e

~ M
-40 dBm
M—

an da
SPURIOUS_LINE_ABS_

-30 dem s

o

-40 dBm

50 dBm ""‘"»M 50 dBm

-&0 dBm 60 dBm.

-70 dBm -70 dem

Start 2.475 GHz 10005 pts Stop 2.505 GHz | ([ Start 2.565 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |

2.475 GHz 2.494 GHz 1.000 MHz 249375 GHz -39.14 dBm -14.14 dB 2,565 GHz 2.570 GHz 100.000 kHz 2.56689 GHz 5.15 dBm -24.85 db
2,494 GHz 2.496 GHz 1.000 MHz 2,49597 GHz -30.17 dém -17.17 d8 2.570 GHz 2.571 GHz 100.000 kHz 2.57001 GHz -27.75 dBm -17.75 dB
2,496 GHz 2.499 GHz 1.000 MHz 2,49900 GHz -25.52 d&m -15.52 dé 2.571 GHz 2.575 GHz 1.000 MHz 2.57119 GHz -23.97 dBm -13.97 d8
2,459 GHz 2.500 GHz 100.000 kHz 2.49959 GHz -27.88 dBm -17.88 dB 2.575 GHz 2.576 GHz 1,000 MHz 2.57534 GHz ~34.82 dBm 21,92 dB
2.500 GHz 2.505 GHz 100.000 kHz 2.50304 GHz 5.24 dBm -24.76 dB 2.576 GHz 2.595 GHz 1,000 MHz 2.57618 GHz -39.35 dBm -14.35 dB

]" 1

Date: 8.MAY 2020 00:12:25

i

Date: 8.MAY.2020 00:14:42

Sporton International (Kunshan) Inc. Page Number : A177 of A358
TEL : +86-512-57900158 Report Issued Date : Jul. 27, 2020
FAX : +86-512-57900958 Report Version . Rev. 02

FCC ID : ZNFK200HMW



SPORTON LAB.

FCC RF Test Report

Report No. : FG043015-01B

LTE Band 7/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

pec m

Ref Level 26.00 dBm
SGL Count 100/100

Offset 6.00 dB Mode Auto Sweep

Spectrum

Ref Level 26,00 dém Offset 5.00 d&
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 vgrwr
Limit ¢heck PAES SPURIRIE CHBEKABS PABS
20 dP[ie —SPURTOUS | TNE_ABS PABS ﬂ 20 AP —PURTOUS L INE h\ PASS
10 dBm 10dBm ”
dBm H 0 dem } \
-10 dom ! l -10 dem ’l ]
o 4 ; )
SPURIOUS_LINE_ABS_ J' l ﬂ 20 dem ﬂ ( 1 ‘
-30 dem 1 L “ A0 dBm “ ‘r \
20 4o ; o R )
50 dBm M / o L L\m } m H H <b de | \ _,J"" \
. A 4 b TR Sl L i ey ~ i A
-60 dBm -60 dem
-0 dBim -70 dem
Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.475 GHZ £.490 GHp 1,000 MHz 2:4829¢ GH2 -41.76 dBm -16.76 dB 2.560 GHz 2.570 GHz 100.000 kHz 2.565940 GHz 19.30 dBm -10.70 dB
2.480 GHz 2.495 GHz 1.000 MHz 2:49185 GHz -31.71 dém -18.71 d8 2.570 GHz 2.571 GHz 200,000 kHz 2.57000 GHz -28.53 dBm -18.53 dB
2496 GHz 2:499 GHz 1.000 MHz 249899 GHz -38.80 dém -28.80 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57114 GHz -38.21 dBm -28.21 dB
2,499 GHz 2.500 GHz 200.000 kHz 2.49999 GHz -29.58 dBm -19.58 dB 5575 CH= 2 280 GHz 1,000 MHz 267825 GHz 3373 dBm 2073 de
2500 GHz 2.510 GHz 100,000 kHz 2.50058 GHz 19.82 dim -10.18 dB 5680 CHz 2.595 GHz 1,000 Mz 5 58691 GHe 4115 cbm ~16.15 db
Y
I it i

Date: 7 MAY 2020 23:20:05

Date: 7 MAY 2020 23:28:02

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 26.00 dBm
SGL Count 100/100

Offset 6.00 dB Mode Auto Sweep

Ref Level 26,00 dém Offset 5.00 dB
SGL Count 100/100

Mode Auto Sweep

Date: 7.MAY 2020 23:23:30

@1 AvgPwr @1 AvgPwr
Limit fheck PAES SPUEIRHECHBEKABS_ PABS
20 dEmH SPURIOUS_)INE_ABS PABS 20 deP. SPURTOUS _LINE_ABS PAKS
10 dBm 10.dBm
0 dem l \ [Vle chig e 1
-10 dem J 1 10 dem ‘
o0 da . ! 20 dBm
SPURIOUS_LINE_ABS_ } k l [
-30 dBm _‘L.IM F30 dem \
-40 dém “"', -40 dBm "“"‘...m
-50 dBm -50 dBm.
-&0 dBm 60 dBm.
-70 dBm -70 dem
Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.49025 GHz -37.81 dBm -12.81 dB 2.560 GHz 2.570 GHz 100.000 kHz 2.56460 GHz 2.85 dBm -27.15 dB
2,490 GHz 2.495 GHz 1.000 MHz 249592 GHz -30.34 dém -17.34 d8 2.570 GHz 2.571 GHz 200.000 kHz 2.57001 GHz -29.62 dBm -19.62 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49895 GHz -26.91 dém -18.91 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57108 GHz -20.85 dBm -19.85 dB
2,459 GHz 2.500 GHz 200,000 kHz 2.50000 GHz -29.52 dBm -19.52 dB 2.575 GHz 2.580 GHz 1,000 MHz 2.57699 GHz -32.03 dBm -19.93 dB
2.500 GHz 2.510 GHz 100.000 kHz 2.50450 GHz 3.14 dBm -26.86 dB 2.580 GHz 2.595 GHz 1,000 MHz 2.58036 GHz -39.41 dBm -14.41 dB
\
) j >

Date: 7.MAY 2020 23:24:38

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : ZNFK200HMW

Page Number : A178 of A358
Report Issued Date : Jul. 27, 2020
Report Version . Rev. 02



SPORTON LAB.

FCC RF Test Report Report No. : FG043015-01B

LTE Band 7 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

pec m

Spectrum

Ref Level 26.00 dBm
SGL Count 100/100

Offset 6.00 dB Mode Auto Sweep

Ref Level 26,00 dém Offset 5.00 d&
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr @1 svgPwr
Limit ¢heck PABS SPURIRIE CHBEKABS PABS
20 dP[ie —SPURTOUS | TNE_ABS PABS 20 AP —PURTOUS L INE Aﬂ\ PASS
10 dem P‘ 10dBm ||
dBm l i 0 dBm i \
-10 dBm f : -10 dem ; \
il i | -20 dem
SPURIOUS_LINE_ABS_ ) ﬂ ﬂ [ l [
-30 dem l' L J l o dem “ j \
-40 dBm Jﬂ\ X dem ! ‘ fA\
-50 dBm Hm‘-' L L 1«" : ‘ s dsw‘w—’lyL‘—'_d;LM ¥ " \Nﬂm }
M - Whrinpade o L |
i
60 dom 60 dm
0 dBm -70 dem
Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.475 GHZ £.490 GHp 1,000 MHz 2:48209 GHz -42.10 dBm -17.10 d8 2.560 GHz 2.570 GHz 100.000 kHz 2.56941 GHz 17.82 dBm -12.18 dB
2.480 GHz 2.495 GHz 1.000 MHz 2:49163 GHz -34.34 dBm -21.34 dB 2.570 GHz 2.571 GHz 200,000 kHz 2.57001 GHz -27.79 dBm -17.79 dB
2496 GHz 2:499 GHz 1.000 MHz 249900 GHz -40.33 dém -30.33 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57101 GHz -39.95 dem -29.95 d&
2.435 GHz 2.500 GHz 200.000 kHz 2.49998 GHz -28.40 dBm -18.40 dB 5575 CH= 2580 GHz 1,000 MHz 2 e7E14 oHe 36 05 dBm 2305 db
2.500 GHz 2.510 GHz 100.000 kHz 2.50059 GHz 18.08 dém -11.52 d& 2.580 GHz 2.595 GHz 1.000 MHz 2.58691 GHz -43.50 dBm -18.50 dB
T
) i )

Date: 7 MAY 2020 23:21:13

Date: 7. MAY 2020 23:26:54

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 26.00 dBm
SGL Count 100/100

Offset 6.00 dB Mode Auto Sweep

Ref Level 26,00 dém Offset 5.00 dB
SGL Count 100/100

Mode Auto Sweep

Date: 7.MAY 2020 23:22:22

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS SPURIRWECHBIEKABS PAES
20 dBfi s $PURIOUS [LINE ABS PABS 20 OB\ G $PURIOUS L INE_ABS PASS
10 dBrn 10 dBm
0 dém (. i t‘w J —1
-10 dem J % Tn dem ‘
o0 da . | 20 dBm
SPURIOUS_LINE_ABS_ J & \ [
-30 dBm ! 30 dBm
p—
e W N
-40 dBm -40 dBm
MW B
-50 dBm -50 dBm.
-&0 dBm 60 dBm.
-70 dBm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.49043 GHz -38.79 dBm -13.79 d8 2,560 GHz 2.570 GHz 100.000 kHz 2.56365 GHz 1.93 dBm -28.07 db
2.490 GHz 2.496 GHz 1.000 MHz 2,49560 GHz -30.79 dBm -17.79 dB 2.570 GHz 2.571 GHz 200.000 kHz 2.57001 GHz -31.02 dBm -21.02 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49899 GHz -28.29 dém -18.29 d8 2.571 GHz 2.575 GHz 1.000 MHz 2.57117 GHz -29.05 dBm -19.05 d8
2,459 GHz 2.500 GHz 200,000 kHz 2.49958 GHz -30.41 dBm -20.41 dB 2.575 GHz 2.580 GHz 1,000 MHz 2.57515 GHz ~32.82 dbm -19.32 dB
2.500 GHz 2.510 GHz 100.000 kHz 2.50481 GHz 1.89 dém -268.11 dB 2.580 GHz 2.595 GHz 1,000 MHz 2.58004 GHz -39.50 dBm -14.90 dB
\
) i )

Date: 7.MAY 2020 23:25.46

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : ZNFK200HMW

: A179 of A358
: Jul. 27, 2020
. Rev. 02

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG043015-01B

LTE Band 7 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

pec m

Spectrum

Ref Level 26.00 dBm
SGL Count 100/100

Offset 6.00 dB Mode Auto Sweep

Ref Level 26,00 dém
SGL Count 100/100

offset 6.00 d& Mode Auto Sweep

@1 AvgPwr @1 dvgpur
Limit ¢heck PAES ;gjgb?ﬁﬁ(‘.ﬁdﬁk"ﬁg, PABS
20 dP[ie —SPURTOUS | TNE_ABS PABS Eifve _$PURIOUS_LINE ﬁ\ PASS
10 dem Jﬂ‘
. | I
dBm ‘ ‘
-10 dBm JI \ JI h
o
SPURIOUS_LINE_ABS_ I w ﬂ ﬂ f l [
[ I A
-40 dém I |
et S I I Laf ™\
-50 dBm i * _.;-“" ! ‘ ,.,«M / “ "
: S o — g— - -
60 dom
=70 dém -70 dem
Start 2.475 GHz 10005 pts Stop 2.51 GHz ] ||| Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppower Abs Atimit__| Rangelow | Rangeup | RBW | Frequency | _ PowerAbs | ALimit |
2.475 GHZ £.490 GHp 1,000 MHz 2:48200 GHz -39.99 dBm -14.99 d8 2.560 GHz 2.570 GHz 100.000 kHz 2.56943 GHz 16.19 dBm -11.81 dB
2.480 GHz 2.495 GHz 1.000 MHz 2:49169 GHz -33.16 dBm -20.16 dB 2.570 GHz 2.571 GHz 200,000 kHz 2.57000 GHz -30.91 dBm -20.91 dB
2496 GHz 2:499 GHz 1.000 MHz 249899 Gz -41.05 dém -31.05 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.87122 GHz -40.29 dem -30.29 d&
2.435 GHz 2.500 GHz 200.000 kHz 2.50000 GHz -23.81 dBm -19.81 dB 5575 CH= 2580 GHz 1,000 MHz S eTE14 oHe 3601 dBm 3018
2.500 GHz 2.510 GHz 100.000 kHz 2.50061 GHz 17.54 dém -12.46 dB 2.580 GHz 2.595 GHz 1.000 MHz 2.58731 GHz -42.16 dBm -17.16 dB
T
I it i

Date: 8. MAY 2020 00:19:32

Date: 8 MAY 2020 00:21:48

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 26.00 dBm
SGL Count 100/100

Offset 6.00 dB Mode Auto Sweep

@1 AvgPwr

Ref Level 26,00 dém Offset 5.00 dB
SGL Count 100/100
(@1 AvgPwr

Mode Auto Sweep

Date: 8.MAY 2020 00:20:40

Limit fheck PAES SPURIAHECHYEABS PABS

20 dBfi s $PURIOUS [LINE ABS PABS 20 OB\ G $PURIOUS L INE_ABS PASS

10 dBrn 10 dBm

0 dém e . _,\ et - e

-10 dem ‘l ‘ «/w dem i

o da - I 20 dem

SPURIOUS_LINE_ABS_ } \ \ [

30 dBm - 30 dBm e

e Lavari -40 dem WM

-50 dBm p—— Pl -50 dBm

-&0 dBm 60 dBm.

-70 dBm -70 dBm

Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.56 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.49009 GHz -42.63 dBm -17.63 dB 2.560 GHz 2.570 GHz 100.000 kHz 2.56424 GHz 1.90 dBm -28.10 dB
2.490 GHz 2.496 GHz 1.000 MHz 2,49550 GHz -31.85 dBm -18.85 dB 2.570 GHz 2.571 GHz 200.000 kHz 2.57001 GHz -30.83 dBm -20.83 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49891 GHz -26.06 dBm -18.06 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57117 GHz -28.58 dBm -18.58 dB
2,459 GHz 2.500 GHz 200,000 kHz 2.49954 GHz -30.60 dBm -20.60 dB 2.575 GHz 2.580 GHz 1,000 MHz 257511 GHz ~34.36 dBm 21,36 dB
2.500 GHz 2.510 GHz 100.000 kHz 2.50569 GHz 1.21 dém -28.79 dB 2.580 GHz 2.595 GHz 1,000 MHz 2.58007 GHz -42.63 dBm -17.63 dB
\
) j >

Date: 8. MAY 2020 00:22.:56

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : ZNFK200HMW

: A180 of A358
: Jul. 27, 2020
. Rev. 02

Page Number
Report Issued Date
Report Version



saranis. FCC RF Test Report Report No. : FG043015-01B

LTE Band 7 / 15MHz / QPSK
Lowest Band Edge /1 RB Highest Band Edge /1 RB

pec

m || spectrum

Ref Level 26.00 dBm  Offset 6.00 dB Mode Auto Sweep Ref Level 26,00 dém Offset 5.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 vgPwr
Limit ¢heck PAES SPURIRIE CHBEKABS pPABS
20 AP s $PURIOUS [INE ABS ﬂ PAES
10 dBm | 10 dem

20 dEmH SPURIOUS_)INE_ABS PABS 7\
T

| I
i I

-10 dBm:

on o / \
SPURIDUS. LINE ABE_ ] { \ r\ dem ﬁ |
-30 dem | \ I‘ 4Bm { Ll
-40 dBm ,,\ { )J\ dBm \ H M\ i o
-50 dBm ,f\ dBm y— Hl H U’ \i I H“ | |
- A el i i 1% I | | B
-0 dBm 60 dem
70 dBm -70 dem
Start 2.475 GHz 10005 pts Stop 2.515 GHz | |[[start 2.555 ahiz 10005 pts Stop 3,595 Gz

Spurious Emissions

Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  Atimit | Rangelow | Rangeup | RBW | Frequency | _ PowerAbs | ALimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.48758 GHz -33.48 dBm -8.48 dB 2,555 GHz 2.570 GHz 100.000 kHz 2.56918 GHz 20.27 dBm -9.73 db
2.490 GHz 2.496 GHz 1.000 MHz 2,49409 GHz -42.81 dém -290.81 dB 2.570 GHz 2.571 GHz 300.000 kHz 2.57005 GHz -14.19 dBm -4.19 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49898 GHz -36.45 dém -26.45 dé 2.571 GHz 2.575 GHz 1.000 MHz 2.57104 GHz -16.78 dBm -6.78 dB
2,459 GHz 2.500 GHz 300,000 kHz 2.49958 GHz -24.78 dBm -14.78 dB 2.575 GHz 2.585 GHz 1,000 MHz 2.57702 GHz 29.93 dbm 216,93 dB
2.500 GHz 2.51S GHz 100.000 kHz 2.50087 GHz 20.06 dem -9.94 dB 2,585 GHz 2.595 GHz 1.000 MHz 2.58779 GHz -35.33 dbm -14.33 dB

]" 1

Date: 7 MAY 2020 23:36:35

i

Date: 7 MAY 2020 23:44:33

Lowest Band Edge / Full RB Highest Band Edge / Full RB

e ) =)

Ref Level 26.00 dBm  Offset 6.00 dB Mode Auto Sweep Ref Level 26.00 dém  Offset 6.00 dB Mode Auto Swasp
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit ¢heck PAES SPUETRHECHBEKABS_ paBs
d m! SPURIOUS_)INE_ABS PABS 20 deP SPURIOUS_LINE_ABS PABS
10 dBm 10 dBm
0 dém . - w.] o —W
-10 dem , f \ 40 dom {
an oL \ Ao dom \
SPURIOUS_LINE_ABS_ | Jj “ |\ |
— 30 dem
A § o, T mrmtermtiorng,
-40 dBm M
-50 dBm M,
-60 dem -60 dBm
-70 dBm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.515 GHz | ([l Start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  aLimit Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2476 GHz £:490 GHz 1.000 MHz 2,40806 GHz =33,79 dbm -8.79 db 2,555 GHz 2.570 GHz 100.000 kHz 2.55918 GHz 1.56 dBm -28.44 db
2.480 GHz 2.496 GHz 1.000 MHz 249580 GHz -31.42 dBm -18.42 db 2.570 GHz 2.571 GHz 300.000 kHz 2.57006 GHz -30.98 dBm -20.98 db
2496 GHz 2.499 GHz 1.000 MHz 249772 GHz -29.96 dém -19.96 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.67200 GHz -30.61 dBm -20.61 d&
2.499 GHz 2.500 GHz 300,000 kHz 2.49998 GHz -30.95 dBm -20.95 dB 5 £75 GH= 3 58E GH2 1,000 Mz 2.57525 GHz 33.14 B 20,14 dB
2.500 GHz 2.515 GHz 100.000 kHz 2.50739 GHz 1.58 dém -28.42 d& 2.585 GHz 2.595 GHz 1.000 MHz 2.58500 GHz -41.12 dbm -16.12 dB

]" 1

Date: 7.MAY 2020 23:40:00

i

Date: 7.MAY 2020 23:41.08

Sporton International (Kunshan) Inc. Page Number : A181 of A358
TEL : +86-512-57900158 Report Issued Date : Jul. 27, 2020
FAX : +86-512-57900958 Report Version . Rev. 02

FCC ID : ZNFK200HMW



SPORTON LAB.

FCC RF Test Report

Report No. : FG043015-01B

LTE Band 7 / 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

pec m

Spectrum

Ref Level 26.00 dBm
SGL Count 100/100

Offset 6.00 dB Mode Auto Sweep

Ref Level 26,00 dém
SGL Count 100/100

offset 6.00 d& Mode Auto Sweep

@1 AvaPwr (@1 dvgPwr
Limit ¢heck PABS Erjglp?ii‘?(‘.liiﬂﬁk"ﬁg, PABS
20 dPNE _$PURTOUS [ INE_ABS PABS W 20 e —FrURTOUS [INE_ABS PAES
10 dem h 10 dém lJ\
dBm “ 0 dem J“
10 dBm . " T -10 derm
\ | I \
an ra . ,
SPURIOUS_LINE_ABS_ | l l ” 20 dem J ‘( |
-30 dBm JlT \t ” dBm |, ‘\
-40 dem i\ M \vh J l dem { J\‘J " .(”\ f
-50 dBm 7 X - \ 'l” dem W , # -
gt o ‘\;w,.\..m‘.lw it
-0 dBm 50 dem
70 dBm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.515 GHz Start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2:475 GHZ 2.490 GH2 1,000 MH2 248761 GH2 -34.06 dém -9.06 dB 2,555 GHz 2.570 GHz 100.000 kHz 256518 GHz 16.19 dbm -11.81 dB
2.450 GHz 2.496 GHz 1.000 MHz 2.49423 GHz -44.98 dém -31.08 d& 2,570 GHz 2.571 GHz 300.000 kHz 2,57004 GHz -26.29 dBm -16.29 dB
2496 GHz 2:499 GHz 1.000 MHz 249899 GHz -35.04 dém -25.94 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57100 GHz -40.08 dBm -30.08 d&
2,499 GHz 2.500 GHz 300.000 kHz 2,49997 GHz -24.25 dém -14.29 dB 5575 CH= 2 285 GHz 1,000 MHz 2 68255 GHz 3601 dBm 301 de
2,500 GHz 2.515 GHz 100,000 kHz 2.50081 GHz 18.67 dBm -11.33 dB 5 EBE GHz 5 565 GHz 1,000 Mz 550535 GHe 2.5+ chm 5754 db,
T
I 1 P

Date: 7 MAY 2020 23:37:43

Date: 7. MAY 2020 23:43:24

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 26.00 dBm
SGL Count 100/100

Offset 6.00 dB Mode Auto Sweep

Ref Level 26,00 dBm
SGL Count 100/100

Offset 6.00 dB Mode Auto Sweep

Date: 7.MAY 2020 23:38:52

@1 AvgPwr @1 AvgPwr
Limit fheck PAES SPUEIRHECHBEKABS_ Paks
20 dBfi s $PURIOUS [LINE ABS PABS 20 AB[\G $PURIOUS L INE_ABS PASS
10 dBrn 10 dBm
0 dém 0 &8 P —“T
-10 dem . fr \ -10 dBm ‘
an Aa . ‘ -0 dBm |
SPURIOUS_LINE_ABS_ | f \ L. [
i 0 dem MM
-0 dem m
Ma-‘” 50 dBm M,
-&0 dBm 60 dBm.
-70 dBm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.515 GHz ||| start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.49047 GHz -35.33 dém -10.33 d8 2,555 GHz 2.570 GHz 100.000 kHz 2.55864 GHz 0.63 dBm -29.37 db
2.490 GHz 2.496 GHz 1.000 MHz 2,49568 GHz -31.30 dBm -18.30 d& 2.570 GHz 2.571 GHz 300.000 kHz 2.57002 GHz -31.80 dBm -21.80 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49892 GHz -29.58 dBm -19.58 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57203 GHz -30.16 dBm -20.16 dB
2,459 GHz 2.500 GHz 300,000 kHz 2.49954 GHz -31.92 dBm -21.92 dB 2.575 GHz 2.585 GHz 1,000 MHz 2.57510 GHz ~35.61 dBm -19.61 dB
2.500 GHz 2.515 GHz 100.000 kHz 2.50656 GHz 0.78 dBm -29.22 di 2.585 GHz 2.595 GHz 1,000 MHz 2.58537 GHz -42.01 dBm -17.01 dB
\
) j >

Date: 7.MAY 2020 23:42:16

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : ZNFK200HMW

. A182 of A358
: Jul. 27, 2020
. Rev. 02

Page Number
Report Issued Date
Report Version





